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EMC -- TEST REPORT

Test Report No. : TRE11100074 tov 11, 201
Equipment under Test : Multifunction Digital Product (Copier/Printer/Scanner/Fax)
Model / Type : SP 100SU/Aficio SP 100SU,SP 100SF/Aficio SP 100SF
Listed Model : /

Applicant : Ricoh Company Ltd

Address : 810, Shimoimaizum, Ebina-Shi, Kanagawa-ken, 243-0460
Japan

Manufacturer X Ricoh Asia Industry (Shenzhen) Ltd.

Address : North Huang Gang Road, Shenzhen, P.R.China

Test Result according to the

standards on page 4: Positive

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the test
laboratory.

FCC ID: BBP- MFSP100SF1 Shenzhen Huatongwei International Inspection Co., Ltd
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1. TEST STANDARDS

The tests were performed according to following standards:

47 CFR FCC Part 15 Subpart B (Class B) Radio Frequency Devices — Unintentional Radiators — Limits and

methods of measurement.

ANSI C63.4: 2009 American National Standard for Methods of Measurement of Radio-Noise Emissions from
Low-Voltage Electrical and Electronic Equipment in the Range of 9 kHz to 40 GHz.

2. SUMMARY

2.1. General Remarks:

Date of receipt of test sample . Nov 06, 2011
Testing commenced on : Nov 06, 2011
Testing concluded on : Nov 11, 2011

2.2. Equipment under Test

Power supply system utilised

Power supply voltage : 0 230V /50Hz 0 115V /60Hz

o 12V DC

o 24V DC

B Other (specified in blank below)

AC 120V/60Hz

2.3. Short description of the Equipment under Test (EUT)

The EUT is a laser Printer, Models SP 100SF /Aficio SP 100SF were similar to Models SP 100SU /Aficio SP

100SU, except Models SP 100SU/Aficio SP 100SU unemployed ADF and FAX Board for FAX function .

2.4. EUT operation mode:

The equipment under test was operated during the measurement under the following conditions:

Test program (customer specific)

Emissions tests.............. 47 CFR FCC Part 15 Subpart B (Class B) and ANSI C63.4 2009, searching for the

highest disturbance.

FCC ID: BBP- MFSP100SF1
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2.5. EUT configuration

1)Equipment under test

Kind of equipment | Manufacturer | Model hame Serial number Remarks
Print Machine RICOH SP 100SF/Aficio SP M103171600019

100SF
2)Highest Frequency Generated or Used in The Device or on Which the Device Operates(MHz)
Kind of equipment Model name Operates Frequency Remarks
Print Machine SP 100SF/Aficio SP 100SF 96MHz SDRAM
3)Operating modes:
No. | Operating mdoes Remarks
1 Standby
2 USB Print
3 Copy
4 Scan to PC
5 FAX RX
6 FAX TX
4)Supporting equipment
Kind of equipment Manufacturer | Model name Serial number Remarks
Notebook Lenovo ThinkPad X201i | R8-7DYTX 10/11
G3 EXchanger TENDA PABX -
FAX Machine RICOH Aficio SP JM119270019

3510SF

5)Cables used
Cable Name Length Shielded Ferrite Maker
AC cable 1.8m No No Volex
USB cable 2m Yes No RICOH
Modular cable 2m No No RICOH

6)EUT Setup

________________________ [ Paper Entance
Modular cable £

USB Cabl,

Power cord

AC adaptor 7
Notebook EUT

{ Paper Exit /

FCC ID: BBP- MFSP100SF1 Shenzhen Huatongwei International Inspection Co., Ltd
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3. TEST ENVIRONMENT

3.1. Address of the test laboratory

Shenzhen Huatongwei International Inspection Co., Ltd
Keji Nan No.12 Road, Hi-tech Park, Shenzhen, China
Phone: 86-755-26715686 Fax: 86-755-26748089

3.2. Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

CNAS-Lab Code: L1225

Shenzhen Huatongwei International Inspection Co., Ltd has been assessed and proved to be in
compliance with CNAS-CLO1 Accreditation Criteria for Testing and Calibration Laboratories (identical to
ISO/IEC 17025: 2005 General Requirements) for the Competence of Testing and Calibration Laboratories,
Date of Registration: Mar 30, 2009. Valid time is until Mar 29, 2012.

A2LA-Lab Cert. No. 2243.01

Shenzhen Huatongwei International Inspection Co., Ltd, EMC Laboratory has been accredited by A2LA
for technical competence in the field of electrical testing, and proved to be in compliance with ISO/IEC
17025: 2005 General Requirements for the Competence of Testing and Calibration Laboratories and any
additional program requirements in the identified field of testing. Valid time is until Sept 30, 2013.

FCC-Registration No.: 662850

Shenzhen Huatongwei International Inspection Co., Ltd, EMC Laboratory has been registered and fully
described in a report filed with the FCC (Federal Communications Commission). The acceptance letter
from the FCC is maintained in our files. Registration 662850, Renewal date Jun 01, 2009.

IC-Registration No.: 5377

The 3m Alternate Test Site of Shenzhen Huatongwei International Inspection Co., Ltd has been registered
by Certification and Engineering Bureau of Industry Canada for the performance of radiated
measurements with Registration No. 5377 on Jan 25, 2011. Valid time is until Jan 24, 2014

ACA

Shenzhen Huatongwei International Inspection Co., Ltd, EMC Laboratory can also perform testing for the
Australian C-Tick mark as a result of our A2LA accreditation.

NEMKO-Aut. No.: ELA125

Shenzhen Huatongwei International Inspection Co., Ltd has been assessed the quality assurance system,
the testing facilities, qualifications and testing practices of the relevant parts of the organization. The
quality assurance system of the Laboratory has been validated against ISO/IEC 17025:2005 or equivalent.
The laboratory also fulfils the conditions described in Nemko Document NLA-10, the Authorization is valid
through July 07, 2013.

VCCI

The 3m Semi-anechoic chamber (12.2mXx7.95mx6.7m) and Shielded Room (8mXx4mx3m) of Shenzhen
Huatongwei International Inspection Co., Ltd has been registered in accordance with the Regulations for
Voluntary Control Measures with Registration No.: R-2484. Date of Registration: December 20, 2006.
Valid time is until December 20, 2012.

Main Ports Conducted Interference Measurement of Shenzhen Huatongwei International Inspection Co.,
Ltd has been registered in accordance with the Regulations for Voluntary Control Measures with
Registration No.: C-2726. Date of Registration: December 20, 2006. Valid time is until December 19, 2012.

FCC ID: BBP- MFSP100SF1 Shenzhen Huatongwei International Inspection Co., Ltd
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DNV

Shenzhen Huatongwei International Inspection Co Ltd has been found to comply with the requirements of
DNV towards subcontractor of EMC and safety testing services in conjunction with the EMC and Low
voltage Directives and in the voluntary field. The acceptance is based on a formal quality Audit and follow-
ups according to relevant parts of ISO/IEC Guide 17025(2005), in accordance with the requirements of the
DNV Laboratory Quality Manual towards subcontractors. Valid time is until Aug 24, 2013.

3.3. Environmental conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature: 15-35°C
Humidity: 30-60 %
Atmospheric pressure: 950-1050mbar

3.4. Test Description

Emission Measurement

47 CFR FCC Part 15 Subpart B Class B

Radiated Emission ANSI C63.4 2009 PASS

. 47 CFR FCC Part 15 Subpart B Class B
Conducted Disturbance ANS| C63.4 2009 PASS

Remark: The measurement uncertainty is not included in the test result.

3.5. Statement of the measurement uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that there
may be errors within the calibration limits of the equipment and facilities. The measurement uncertainty was
calculated for all measurements listed in this test report acc. to CISPR 16 - 4 ,Specification for radio
disturbance and immunity measuring apparatus and methods - Part 4: Uncertainty in EMC
Measurements” and is documented in the Shenzhen Huatongwei International Inspection Co., Ltd quality
system acc. to DIN EN ISO/IEC 17025. Furthermore, component and process variability of devices similar to
that tested may result in additional deviation. The manufacturer has the sole responsibility of continued
compliance of the device.

Hereafter the best measurement capability for Shenzhen Huatongwei laboratory is reported:

Test Range Measurement Notes
Uncertainty
Radiated Emission 30~1000MHz 4.24dB (1)
Conducted Disturbance 0.15~30 MHz 3.39dB (1)

(1) This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

FCC ID: BBP- MFSP100SF1 Shenzhen Huatongwei International Inspection Co., Ltd
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3.6. Equipments Used during the Test

Report No.: TRE11100074

Radiated Emission

Item Test Equipment Manufacturer Model No. Serial No. Last Cal.
1| G IRABROADBAND | ponde & schwarz HL562 100015 2011/05/30
2 EMI TEST RECEIVER Rohde & Schwarz ESI 26 100009 2011/10/24
3 RF TEST PANEL Rohde & Schwarz TS /RSP 335015/ 0017 2011/10/24
4 TURNTABLE ETS 2088 2149 2011/10/24
5 ANTENNA MAST ETS 2075 2346 2011/10/24
6 El(\DAIIZTWARE TEST Rohde & Schwarz ESK1 N/A 2011/10/24
Double-Ridged-

7 | Waveguide Horn | Rohde & Schwarz HF906 100039 2011/10/24
Antenna

8 fﬁ;“%ﬁ;ecmic ETS-LINDGREN AJ 593 HTW N/A 2011/10/24

Conducted Disturbance

Item Test Equipment Manufacturer Model No. Serial No. Last Cal.
1 EMI Test Receiver Rohde & Schwarz ESCS30 100038 2011/10/24
2 | Artificial Mains Rohde & Schwarz ESH2-75 100028 2011/10/24
3 | Artificial Mains Rohde & Schwarz ESH3-z5 100040 2011/10/24
4 Pulse Limiter Rohde & Schwarz ESH3-Z22 100044 2011/10/24
5 EMI Test Software Rohde & Schwarz ESK1 N/A 2011/10/24
6 3# shielded room ETS-LINDGREN RFD-100 2406 N/A

FCC ID: BBP- MFSP100SF1
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4. TEST CONDITIONS AND RESULTS

4.1. Radiated Emission

For test instruments and accessories used see section 3.6.

4.1.1. Description of the test location

Test location: Shielded room No. 4

4.1.2. Limits of disturbance

Frequency (MHz) Distance (Meters) Field Strengths Limits (dBuV/m)
30~ 88 3 40
88~216 3 43.5
216 ~ 960 3 46
960-1000 3 54
1000-2000 3 74(PK) 54(AV)

Note: (1) The tighter limit shall apply at the edge between two frequency bands.

(2) Distance refers to the distance in meters between the test instrument antenna and the closest point of

any part of the E.U.T.

(3)The highest frequency of the internal sources of the EUT is 96MHz, so the measurement was made up

to 1 GHz.

4.1.3. Description of the test set-up
4.1.3.1. Operating Condition

The EUT is set to work that shall be carried out respectively standby, USB print, Copy, Scan to PC, FAX
RX and FAX TX modes during the test and the maximum emanating results are recorded.

4.1.3.2. Test Configuration and Procedure

Test is carried out in Semi-Anechoic Chamber. EUT is placed on a nonmetal table which is 0.8 meter above
a grounded turntable. EUT is set 3 meters away from the center of receiving antenna. The turntable can
rotate 360 degrees to determine the azimuth of the maximum emission level and then the antenna can
move up and down from 1 to 4 meter to find out the maximum emission level. Both horizontal and vertical

polarizations of the antenna are set on the test.

FCC ID: BBP- MFSP100SF1
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4.1.3.3. Photos of the test set-up
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4.1.4. Testresult

The requirements are Fulfilled
Band Width: 120 KHz

Frequency Range: 30MHz to 1000MHz

FCC ID: BBP- MFSP100SF1
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Remarks:
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The limits are kept. For detailed results, please see the following page(s).

Margin=limit-level

Level=read valus+transducer

Transducer=antenna factor+pre-amplifier factor+cable loss (with 6db attenuator)

For 30MHz-1000MHz

Maximum Radiated _—
. Emissions Polariza- Ll Margin
Test Condition " (dBuVv/ Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
Standby 169.38 38.40 Vertical 43.5 5.1 QP
Test Results Pass
SCAN TABLE: "test Field (30M-1G) QP"
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBpYim]
B0p-----qm ot Ty T T T T T T T
| I I I | I I I | I | I I I | |
] S s e i e R i e o
| I I I | I I I | I | I I I | |
e B e e aath
| I I I | I I I | I | I I I |
] s e S oo A
| 1 1 1 | 1 1 1 [ T T T T T T |
| 1 1 1 | Il _I _______________ - ____ [ I____ I___ I___I __I __!._...I
a0 — KX A S g
| 1 1 | | 1 1 1 | '} | 1 4 1 | |
3'] F-————44-"%"—""A-—"——"—"—"a-"—-—"—"&FF7T -t - —-l=—t—— = = ™ e 17 i =k =z -—=-- ndn i 1 AN - -~ ————1
| 1 1 1 ! I ] 1 | 1 | 1 1 1 | |
20F----- T R S & s R S T
| I I I | I I I | I | I I I | |
| I I I | I I I | I | I I I | |
||j ______ B T e R I —————— - e ——— I e I e E e P |
| I I I | I I I | I | I I I | |
| I I I | I I I | I | I I I | |
| 1 1 1 | 1 1 1 | 1 | 1 1 1 | |
30Mm 40M 50M G60M TOM 100M 200mM 300M 400M  500M 700M 1G
Frequency [Hz]
x x »MES HIWl029407_£fin
MES HETW1028407_pre
LIM FCC ClassB F QP/AV FCC ClassB, field strength 3m
MEASUREMENT RESULT: "HTW1029407_fin"
10/29/2011 12:27PM
Frequency Level Transd Limit Margin Det Height Azimuth FPolarization
MH=Z ABpvV/m dBe  dBpvV/m dB cm deg
28.20 -10.9 40.0 11.8 QF 360.00 CAL
34.80 -15.1 40.0 5.2 @p 230.00 CAT
38.40  -15.6 43,3 5.1 P 123.00 CAT
38,000 -14.4 43.5 5.5 o@F 133.00 CAL
34,70 -12.0 43,53 8.8 QP B3.00 CAT
20.30 5.9 6.0 25.7 QP 286.00 CAL

FCC ID: BBP- MFSP100SF1
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Maximum Radiated _
. Emissions Polariza- Limit Margin
Test Condition : (dBuVv/ Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
Standby 183.49 33.70 Horizontal 43.5 9.8 QP
Test Results Pass
SCAN TABLE: "test Field (30M-1G) QP
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBuvim]
SD'""""."""."__._"F"T"_i"T"""""""_"i""_"""F"""T""T_"".""F"F“."‘.
I I I | I I | I | | | I I I I I
] S s e T e A e e N A
I I I | I I | I | | | I I I I I
R R B oo
I I I | I I | I | | | I I I I
] T e oo o oded
40 IS S S N | e - RS PR N S S
1 1 1 | 1 1 | XI | xI | : : ! 1 1
S R (e
20f----- B R S SV S R S S
I I i | I I | I | | | I I I I I
1oh----- S JR R SNy U Ny SRR R I T ST VU SR SO
I I I | I I | I | | | I I I I I
: A S S U : | A I S B W
3oM 40M 50M GOM TOM 100M 200M 300M 400M  500M T00M 1G
Frequency [Hz]
% % ®MES HIW1029408_fin
MES HIW1029%408_pre
LIM FCC ClassB F QP/4 FCC ClassB, fie=ld strength 3m
"HTW1029408_ fin"
Transd Limit Margin Det Height Azimuth Pcolarization
dg  dEpVim dB cm deg
- 28.20 -15.1 40.0 11.8 gF HORIZONTAL
167 29.40  -15.5 43,3 14.1 gF HORTZONTAT
183 33.70  -14.5 43.5 9.8 QF HORIZONTAL
343, 31.30 -7.4 46.0 14.7 gF HORIZONTAL
372, 33.70 -7.4 46.0 12.3 gPF HORIZONTAL
473, 23.30 -32.7 46.0 2z2.7 @F HORIZONTAL

FCC ID: BBP- MFSP100SF1
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Maximum Radiated _
. Emissions Polariza- Limit Margin
Test Condition : (dBuVv/ Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
USB Print 169.38 38.10 Vertical 43.5 5.4 QP
Test Results Pass
SCAN TABLE: "test Field (30M-1G) QP"
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz  QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBuv/m]
SD"""'.'""."'_."'."'T"i"T""'"""""i""'""T'""T""T""."'F"F'“."]
I | I I | | I | I I I | | I I I
Of----- N e ettt e R R il T S 1T TR T
I | I I | | I | I I I | | I I I
e S e S ke
o) [ S T U U S A0 IR A T N W
I S o e e B e
30 Sl T oA V- B b it
20F----- S PR A A A P U AP Sy
I | I I | | I | I I I | | I I I
I | I I | | I | I I I | | I I I
|E| —————— B e e e S B S P - — - — e s T I B B Bk |
I | I I | | I | I I I | | I I I
0 I I R I I I I R R R
oM 40M 50M GOM TOM 100M 200M 300M 400M  500M 700M 1G
Frequency [Hz]
¥ x ®MES HIW10Z®410_fin
MES HTW1023410 pre
LIM FCC ClassBE F QP/AV FCC ClassB, field strength 3m
MEASUREMENT RESULT: "HTW1029410_fin "
10/29/2011 1:20PM
Frequency Lewvel Transd Limit Margin Det Height Azimuth Polarization
MHz ABuv,/m dE  dBuvi/m dBe cm deg
34,50 -4.9 40.0 5.5 @p 100.0 )9.00 VERTICAI
33.00 -15.1 40.0 7.0 @gP 0 0.0¢ ERTICAL
37.80 -12.1 43,3 5.7 @F ERTICAL
3g.10 -15.¢ 43,3 5.4 oF ERTICAL
33,10 -14.4 43,3 10.4 @F ERTICAL
35.50 £.4 54.0 14.5 QF ERTICAL

FCC ID: BBP- MFSP100SF1
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Maximum Radiated _
. Emissions Polariza- Limit Margin
Test Condition : (dBuVv/ Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
USB Print 960.00 41.10 Horizontal 46.00 4.9 QP
Test Results Pass
SCAN TABLE: "test Field (30M-1G) QP"
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz  QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBpYim]
L T e T T A S S T
| | | I I | I | | I I I I | I |
Ofp----- 1TTTTATTTA TN T T T Ty T T T e 1T TR T T
| | | I I | I | | I I I I | I |
T e e e Hin il ittt - il Bttt bl Rl sl et B
dof NS SRR N S N O N
| | | 1 1 |I _I _______________ I__I ______ : _____ :____ :__ :___: __: __:_I.:
* A I PSS NP R RS S Y A
02 -mdemmedme e b b R L o Lt
20f----- SR N S A A R R S PR P U S -
| | | I I | I | | I I I I | I |
| | | I I | I | | I I I I | I |
||j —————— e e E e e e el ettt |l ———_-—— b 4 —d e d -k ==k ===
| | | I I | I | | I I I I | I |
| | | I I | I | | I I I I | I |
D | | | 1 1 | 1 | | 1 1 1 1 | 1 |
30M  40M 50M 6OM TOM 100M 200M 300M 400M  500M 700M 1G
Frequency [Hz]
®x x »MES HTW10Z2%405% fin
MES ETW1029409 pre
LIM FCC ClassB F QB/AV FCC ClassB, fisld strength 3m

MEASUREMENT RESULT:

10/29/2011 1:04PM

Frequency Levael

MH= dABpW/m
173 33.380
183. 37.00
246. 38.70
3533. 37.80
371 38.10
960 41.10

FCC ID: BBP- MFSP100SF1

"HIW1029408 fin"

Transd Limit Margin Dest. Hsight ZAzimuth
de  dEpv/m dB cm deg
-15.1 43.5 5.7 QP D.oo
-14.5 43.5 .5 QP 32%9.00
-10.5 45.0 7.3 QP 15.00
-7.4 456.0 8.4 QP S93.
-7.5 456.0 7.9 ¢@P ]
.4 46.0 4.9 QP

Polarization

HORIZONTAL
HORIZONTAL
HORIZONTATL
HORIZONTAL
HORIZONTAL
HORIZONTAL

Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Radiated _
. Emissions Polariza- Limit Margin
Test Condition : (dBuVv/ Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
Copy 181.44 38.30 Vertical 43.5 5.2 QP
Test Results Pass
SCAN TABLE: "test Field (30M-1G) QP"
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz  QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBpVim]
SD"""'.'""."'_.'"F"T"i"T"""""'""i""'""F"'"'.""'.""."'F"F'_u"]
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20F----- T R A S PRV JHUES PR S S
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||:| —————— de—_—_d e d - - b= - —— |l ———_——— - 4 d e d -k == ===
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30M 40M 5OM 60M TOM 100M 200 300 400M  500M T00M 1G
Frequency [Hz]
¥ ¥ ®*MES HIW10Z29411_ f£in
MES HIW1029411 pre
LIM FCC ClassB F QP/AV FCC ClassB, field strength 3m
MEASUREMENT RESULT: "HTW1029411 fin"
10/29/2011 1:362M
Frequency Level Transd Limit Margin Det. Height Zzimuth Polarization
MHz ABpv /m dB  dBpv/m de cm deg
33 27.20 -5.1 40.10 12.8 @P ERTICAL
38 25.40 -7.9 40.0 14.6 = FERTICAL
72 33.40 -15.1 40.10 £.E = VERTICAL
94 26.20 -11.8 43 .5 17.3 T 225.00 VERTICAL
167.3 37.40  -15.% 43,5 £.1 = 115.00 VERTICAL
181 38.30 -14.4 43 .5 5.2 qp 137.00 VERTICAL

FCC ID: BBP- MFSP100SF1
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Maximum Radiated _
. Emissions Polariza- Limit Margin
Test Condition : (dBuVv/ Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
Copy 203.28 35.2 Horizontal 435 8.3 QP
Test Results Pass
SCAN TABLE: "test Field (30M-1G) QP"
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz  QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBu\im]
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30M 40M 50M BOM TOM 100M 200M 300M 400M  500M 700M 1G
Frequency [Hz]
¥ ¥ ®MES HIWINOZ941Z fin
MES HIW1029412 pre
LIM FCC ClassB F QP/A FCC ClassB, fisld strength 3m
MEASUREMENT RESULT: "HTW1029412_fin "
10/23/2011 1:54PM
Frequsency Level Transd Limit Margin Det. Hsight Azimuth Polarization
MHz ABpv i m dB  dBpv/m dB cm deg
27.80  -15.1 40.0 2.2 ge HORIZONTAL
34.40  -15.5 43.5 .1 QF HORIZONTAL
35.20 -13.7 43,5 8.3 QF HORTZONTAT
36.80 -7.4 46,0 9.2 QP HORIZONTAL
35.40 -5.5 46,0 10.6 QF HORIZONTAL
34.80 -3.7 46.0 11.2 QF HORIZONTAL

FCC ID: BBP- MFSP100SF1
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Maximum Radiated _
. Emissions Polariza- Limit Margin
Test Condition : (dBuVv/ Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
Scan to PC 181.44 38.40 Vertical 435 5.1 QP
Test Results Pass
SCAN TABLE: "test Field (30M-1G) QP"
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz  QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBuvim]
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oM 40M 50M GOM TOM 100M 200M 300M 4000 500M 700M 1G
Frequency [Hz]
¥ ¥ ®»MES HIWI0Z%414_f£in
MES HTW102%414 pre
LITM FCC ClassB F QP/AV FCC ClassB, field strength 3m
MEASUREMENT RESULT: "HTWI 029414_fin "
i Transd Limit Margin Det Height Azimuth Polarization
dB  dBpVim dB cm deg
-5.0 40.0 4.3 gp 1 32.00
-15.2 40.0 £.2 QF 1 287.00
-11.4 43,3 30.8 gF 1 201.00
-12.0 43,3 20.6 QF 1 11.00
-14.4 43,3 5.1 gF s
-7.4 46.0 16.6 gD 100.0

FCC ID: BBP- MFSP100SF1
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Maximum Radiated -
. Emissions Polariza- Limit Margin
Test Condition : (dBuVv/ Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
Scan to PC 357.78 38.60 Horizontal 46.0 7.4 QP
Test Results Pass
SCAN TABLE: '"test Field (30M-1G) QP™
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBuVim]
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JoM 40M 5OM GOM TOM 100M 200M ooM 400M  500M T00M 1G
Frequency [Hz]
¥ x ®MES HIW1029413_fin
ME3 HTW102%9413 pre
LIM FCC ClassB F QP/RV FCC ClassB, field strength 3m
MEASUREMENT RESULT: "HTW1029413 fin"
10/29/2011 Z2:14BM
Frequency Levsel Transd Limit Margin Det. Height Azimuth Polarization
MHz ABpv  m de  dBpvim ds cm deg
153.480 34,90 -14.5 43.5 8.6 qgr HORIZONTAL
3537.78 38.60 -7.5 4.0 7.4 QP HORIZONTAL
376.98 36.40 -7.1 46.0 9.6 QP HORIZONTAL
413.28 35.80 -5.5 4G.0 10.2 gp HORIZONTAL
549,08 15.60 0.2 46.0 30.4 QP HORIZONTAL
S¢0.420000 26.30 6.4 4.0 27.7 a°p HORIZONTAL

FCC ID: BBP- MFSP100SF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Radiated _
. Emissions Polariza- Limit Margin
Test Condition : (dBuVv/ Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
FAX RX 72.00 34.60 Vertical 40.0 5.4 QP
Test Results Pass
SCAN TABLE: "test Field (30M-1G) QP"
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz  QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBuYim]
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Frequency [Hz]
¥ x »MES HIW10Z9415 fin
MEZ ETW1029415 pre
LIM FCC ClassB F QP/AV FCC ClassB, field strength 3m
MEASUREMENT RESULT: "HTW1029415 fin"
1 LapM
Levsel Transd Limit Margin Det Height Azimuth Polarization
ABpvV/m dB  dBpvV/m de cm deg
24,30 -8.0 40.0 15.7 QF
24,80 -15.z2 40.0 5.4 QP
27.z20 -11.1 43,5 16.32 QP
33.30  -14.¢ 43.5 .6 OQF
36,70 -13.7 43,5 £.8 P
27.00 -12.% 43,5 16.5 QP

FCC ID: BBP- MFSP100SF1
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Maximum Radiated _
. Emissions Polariza- Limit Margin
Test Condition : (dBuVv/ Detector
Frequency Datum tion m) (dB)
(MH2z) (dBuV/m)
FAX RX 411.30 39.70 Horizontal 46.00 6.3 QP
Test Results Pass
SCAN TABLE: "test Field (30M-1G) QP"
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz  QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBu'im]
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Frequency [Hz]
Ay FCC ClassB, fiesld strength Zm
MEASUREMENT RESULT: "HTW102941 En'_fin "
10/29/2011 3:072M
Frequency Level Transd Limit Margin Det Height Azimuth Polarization
MHz dBpV/m dB  dBpV/m dB cm deg
24,80 -11.¢ 43.5 18.7 oF 359.00 HORIZONTAL
30.30 -13.7 43,5 13.2 QP 345.00 HORIZONTAL
36.60 -7.4 46,0 9.4 CF 301.00 HORIZONTAL
34.10 -7.5 46.0 11.9% @P 314.00 HORIZONTAL
39.70 -5.5 46.0 £.3 QP 83.00 HORIZONTAL
35.20 -3.% 46.0 10.8 P 100.0 48.00 HORIZONTAL

FCC ID: BBP- MFSP100SF1
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Maximum Radiated _
. Emissions Polariza- Limit Margin
Test Condition : (dBuVv/ Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
FAXTX 181.44 37.00 Vertical 43.5 6.5 QP
Test Results Pass
SCAN TABLE: "test Field (30M-1G) QP"
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz  QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBuWim]
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Frequency [Hz]
¥ x »xMES HIW10Z241lE fin
B3 HTW1028416 pre
LIM FCC ClassE F QP/AV FCC ClassB, field strength 3m
MEASUREMENT RESULT: "HTWI 029418_fin "
10/29/2011 4:272M
Frequency Limit Margin Det Height Azimuth Polarization
MH=z ABpV/m dB cm deg
29.50 -7.9 40.0 10.5 QP VERTICAL
25.40 -10.9 40.0 14.6 P VERTICAL
24,530 -15.%9 40.10 15.5 QP VERTICAT
1 35.20 -15.5 43 .5 5.3 QP VERTICAT
1 37.00 -14.4 43.5 £.5 QF VERTICAL
3 30.70 -7.32 46.0 15.3 P VERTICAL

FCC ID: BBP- MFSP100SF1
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Maximum Radiated _
. Emissions Polariza- Limit Margin
Test Condition : (dBuVv/ Detector
Frequency Datum tion m) (dB)
(MHz) (dBuV/m)
FAXTX 355.62 38.90 Horizontal 46.00 7.1 QP
Test Results Pass
SCAN TABLE: "test Field (30M-1G) QP"
Short Description: Field Strength (30M-1G)
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1.0 GHz 60.0 kHz  QuasiPeak 1.0 s 120 kHz HL562 2011
Level [dBuY/m]
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Frequency [Hz]
9417 _fin
¥ 9417 pre
LIM FCC ClassB F QPB/ARV FCC ClassB, fisld strength 3m
MEASUREMENT RESULT: "HTW1029417 fin"
_____ /2972011 4:11PM
Freguency Level Transd Limit Margin Det Height Azimuth Polarization
MHz ABpvV,/m dB  dBpV/m ds cm deg
125.7¢ 26,30 -11.§ 43,3 17.2 QB 342.00 HORIZONTAL
Z08. 32,90 -13.3 43.5 10.6 QF 318.00 HORIZONTAL
355. 38.90 -7.5 46,10 7.1 QF 307.00 HORIZONTAL
371 38.50 -7.5 46,10 7.5 QF 312.00 HORIZONTAL
411 34,10 -5.5 4.0 11.% QP 112.00 HORIZONTAL
439.500000 29.50 -5.3 46,10 16€.5 QF 74,00 HORIZONTAL

FCC ID: BBP- MFSP100SF1
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4.2. Conducted Disturbance
For test instruments and accessories used see section 3.6.

4.2.1. Description of the test location

Test location: Shielded room No. 3

4.2.2. Limits of disturbance
Limit of Conducted Disturbance at Mains Ports (Class B)

Limits (dBuV)
Frequency Range (MHz) -

Quasi-Peak Average
0.150~0.500 66~56 56~46
0.500~5.000 56 46
5.000~30.000 60 50

Note: (1) The tighter limit shall apply at the edge between two frequency bands.
4.2.3. Description of the test set-up
4.2.3.1. Operating Condition

The EUT is set to work that shall be carried out respectively standby, USB print, Copy, Scan to PC, FAX
RX and FAX TX modes during the test and the maximum emanating results are recorded.

4.2.3.2. Test Procedure

EUT is placed on a nonmetal table 0.8 meter above the grounded reference plane. The power line of the
EUT is connected to the LISN which is connected to receiver by coaxial line, and then disturbance signals of
the neutral line and live line can be detected by the receiver.

4.2.3.3. Photos of the test set-up

FCC ID: BBP- MFSP100SF1 Shenzhen Huatongwei International Inspection Co., Ltd
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4.2.4. Testresult
The requirements are Fulfilled
Band Width: 9 KHz
Frequency Range: 150 KHz to 30MHz

Remarks: The limits are kept. For detailed results, please see the following page(s).

Margin=limit-level
Level=read valus+transducer

Transducer=insertion loss of LISN+cable loss+insertion loss of pulse limiter

FCC ID: BBP- MFSP100SF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Conducted Emissions Limit Transd Marain
Test Condition | Frequency Datum Line (dBuv) (dB) ( dé’) Detector
(MHz) (dBuVv)
Standb 0.302 51.40 N 60.00 10.20 8.80 QP
Y 0.302 44.70 N 50.00 10.20 5.50 AV
Test Results Pass
SCAN TABLE: "Voltage (150K-30M) FIN™
Short Description: 150K-30M Voltage
Level [dBUV]
L e s et e " T T T T ITTTTATITTOT T T T T
| I I I | | | | I |
0 T T A A A T i
| I I I | | | | I |
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i - : : — 0 I &
wf YT R e Lo
I Y S | TSN 11| S NS T 1 Y g P
” ETITh (TR A SAPINAATN L 11N Y
20 r— i | P Skl i = * _-I jmlf — - =Y
| I e Di 'u WY I
10f St LG EH{KJ” hHP |“1 hf.ﬂﬂ'wrl@.kmlﬁh‘)%\tl*lﬂﬁ;rﬁ' MM‘“
0 150k 300k 400k G600k 800k 1M 2I"."I 3M 4M 5I"."I EM &M 10M 20M 30M
Frequency [Hz]
x xMES RICOL102207_fin
MEASUREMENT RESULT: "RICO1102207_ fin"
11/2/2011 32:25=1
Frequency Level Transd Limit Margin Detector Line EE
MHz dBw dB dBpv dB
0.15 4%9.50 10.1 13 le.4 QF N GND
0.2z 47 .00 10.2 &3 15.6 QF N GND
0,31 0 51.40 10.2 (=] 8.8 QF N GND
0.604500 33.80 1a0.2 56 2z2.2 gqp N GND
1.363510 33.20 1a0.2 5g 22.8 qp N GND
25.35%0¢50 43.30 13.8 (=] 1le.7 ¢QF N GND
MEASUREMENT RESULT: "RICOI1102207_ fin2"
11/2/2011 3:25PM
Frequency Level Transd Limit Margin Detector Line TE
MH=z dBp dB ABpW dB
0.151200 37.30 10.1 56 18.6 AW N GND
0.302420 44 .70 10.2 S0 5.3 AV N GND
0.378010 41 .00 10.2 48 7.2 AV N GND
1.13517%9 34.50 10.2 46 11.5 4w N GND
1.208%02 31.90 10.2 46 14.1 &AW N GND
1.967172 30.90 10.2 45 15.1 &V N GND
FCC ID: BBP- MFSP100SF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Conducted Emissions I .
. . Limit Transd Margin
Test Condition | Frequency Datum Line (dBuV) (dB) (dB) Detector
(MHz) (dBuVv)
Standb 0.302 50.50 L 60.00 10.20 9.70 QP
Y 0.302 45.80 L 50.00 10.20 4.40 AV
Test Results Pass
SCAN TABLE: "Voltage (150K-30M) FIN™
Short Description: 150K-30M Voltage
Level [dBuV]
L e Tt e Tt (ot ety Bl Hie R Sl e el M
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150k 00k 400k G600k 800K 1M 2M 3M 4M SM EM &M 10M 20M  30M
Frequency [Hz]
= MES RICOL10220%_fin
MEASUREMENT RESULT: "RIC01102208 fin"
11/2/2011 3:3Z2PM
Frequsncy Level Transd Limit Margin Detector Line TE
MHz cdBu dB dBp dB
0.151200 48.80 10.1 66 17.1 gF Ll GND
0.223200 45,70 10.2 &3 15.% gF Ll GND
0.302420 50.30 10.2 G0 5.7 QP Ll GND
0.378010 44,40 10.2 58 13.% QP 1l GND
3.0248%7 g.70 10.3 56 37.3 QP Ll GND
25.5593780 41.80 10.8 &0 18.2 QP Ll GND
MEASUREMENT RESULT: "RICO01102208 finz"
11/2/2011 3:322PM
Fregquency Level Transd Limit Margin Detsctor Lins PE
MH= dBp dB dBu dB
0.1 37.30 10.1 56 18.4 AW Ll GND
0.30 45,80 10.2 S0 4.4 LW Ll GND
0.3780 40,00 10.2 48 8.3 AV Ll GND
0. 35.30 10.2 47 10.% &AW Ll GND
0. 35.30 10.2 46 10.7 &v Ll GND
1 33.80 10.2 45 12.2 oW 1l GND

FCC ID:

BBP- MFSP100SF1

Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Conducted Emissions I .
. . Limit Transd Margin
Test Condition | Frequency Datum Line (dBuV) (dB) (dB) Detector
(MHz) (dBuV)
USB Print 0.177 53.00 N 65.00 10.10 11.60 QP
3.244 31.80 N 46.00 10.30 14.20 AV
Test Results Pass
SCAN TABLE: "Voltage (150K-30M) FIN™
Short Description: 150K-30M Voltage
Level [dBu'v]
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F— - - == B T e P N B | e e = . e B O e L T T e 4
70 | | | | | I [ | | I | | I [ I |
ool — O S S N S | |
I | ) et " " H | | |
A | | | | I o1 | | I | | | | | |
50 F--ir TT-.-° 3 _'JI:___:I'__I__F_F_I_T __________ [ | B | : : : : : : 1
1 S T T T 1 T T T 1 T T |
a0F---L+4+---- L | e e e e R < B
':I- I_.._ 4:" . | | 1 I 1 | | | 1 | | 1 1 | | ~ |
i Y ¥ .__'.I.-'I I I :-_ _I_-!— __________ L | _‘__:_"I__‘-_ I_I_I_-___-.-.____I _L'_!'a‘_l
0 L A R o A T R P
2y &V SRTA NIRRT AP S st T WP N o MY TRV, N
[ T T I [ ARV e L I I I '-.V!I.IJ,” Wihaa 1 g I I
P SO T T SN 1L T [ L e e L]
1 1 | I | ] [ | | ] 1 | 1 [ ] |
| | | | | I | I | | | I | | I [ | I |
D L L L L L L L L L L L L L L L L L L L |
150k 300k 400K G600k 800Kk 1M 2M M 4M 5M O GM &M 10M 20M  30mM
Frequency [Hz]
= x xMES RICOI102211 finm
MEASUREMENT RESULT: "RIC01102211 fin"
11/2/2011 4:01pPM
Frequency Levsl Transd Limit Margin Detsctor Line PE
MHzZ dBpv dE  dEpv 4B
0.150000 48.10 10.1 1 17.9 @P N GND
0.177317 53.00 10.1 63 11.& @P N GND
0.302420 45.10 10.2 Gl 15.1 @gP N GND
0.3502c0 35.350 10.2 58 ZZ.8 (QF N GND
3.15B8414 41.40 10.32 56 14.&6 P N GND
26.004518 38.80 10.8 @l 21.2 @QF N GND
MEASUREMENT RESULT: "RICO01102211 fin2"
11/2/72011 4:012M
Frequsncy Lewvsl Transd Limit Margin Detector Line TE
MHz dBpv dB dBpv dB
0.150000 22.40 10.1 56 332.6 AV N GND
0.178740 34,30 10.1 53 20.2 AV N GND
0.255280 34.80 10.2 S0 1.6 AV N GND
0.343540 31 10.2 43 13.0 AV N GND
3.224000 31 ’ 10.3 46 14.2 &AWV N GND
25.583775 31.80 10.8 S0 13.2 AV N GND

FCC ID: BBP- MFSP100SF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Conducted Emissions

Test Condition | Frequency

(MHz)

Limit

Line (dBuV)

Datum
(dBuVv)

Transd
(dB)

Margin
(dB)

Detector

USB Print 0.175

52.80

-

65.00

10.10

11.90

QP

0.354

36.40 L 49.00

10.20

12.50

AV

Test Results

Pass

SCAN TABLE: "Voltage

Short Description:

(150K-30M) FIN'"

150K-30M Voltage

Level [dBuW]
ED [ | ] 1 I ]
I | [
+ | bod—do4
70 I | oo
I | oo
60 + I ——t—t—
; ' oo
2 , : | S
; P T T [ A
40 I . k1 ! l T Tttt
|l'-|| " ' il IS e X l 1 1 [ i
3'] :-:.—-l-l-'—Jl.'a- -I-J.ﬂll—l B P e P e e e | = —— ‘_I_..l‘l_-__l m——t m e A = e e = = --—-J———PIA’—"_-\. 4
Y L e ARV A ke p N
20 -———'f—ll—--—.j-r = E-rrr |I|-P-q~f|-“||-¢ |'-I‘,r—,'—'-r R ——= ——-r——}—,‘ﬂ—-r—-r——— t-.-,l!.-‘fﬁ“‘-» ————— q
AR ARAAKUNNS I Do S |
10 ____+______I___ (T T [ [ R D
| I I [ N N | I I [ | |
D L L L L L L L L L L L L L L L L L ]
150k 300k 400k GO0k 300k 1M 2M M 4M BM EM 0 BM 1 20M  30M
Frequency [Hz]
# xMES RICOL102Z21Z2 fim
MEASUREMENT RESULT: "RICO1102212 fin"
11/2/2011 4:08PM
Frequency Level Transd Limit Margin Detector Line TE
MHz dBuv ds  dBpv 4B
0.15312400 45.20 10.1 GG 20.7 q@pP Ll GND
0.175%10 SZ2.80 10.1 &3 11.% QF Ll GND
0.317225 45,90 10.2 &0 13.5% ¢P Ll GND
0.3€907% 46,20 10.2 39 12.3 gP Ll GND
0.5538570 36.30 10.2 S6 2.5 QF Ll GND
1.453250 35.30 10.2 56 20.7 QP Ll GND
MEASUREMENT RESULT: "RICO1102212 fina"
11/2/2011 4:08PM
Frequency Lewvel Transd Limit Margin Detector Line TE
MHz dBpv dB  dEpv 4B
0.151200 27.80 10.1 56 28.1 &awv Ll GND
0.180170 38.30 10.1 55 16.2 AV Ll GND
0.307280 34,10 10.2 S0 15.% AV Ll GND
0.354&70 36.40 10.2 45 12.5 &V Ll GND
0.36€615¢6 34.10 10.2 45 14.5 &V Ll GND
3.275798 25.70 10.32 46 16.2 AV Ll GND

FCC ID: BBP- MFSP100SF1
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Test Condition

Maximum Conducted Emissions

Frequency
(MHz)

Datum
(dBuVv)

Line

Limit
(dBuV)

Transd
(dB)

Margin
(dB)

Detector

Copy

0.346

47.50

59.00

10.20

11.60

QP

3.328

33.60

46.00

10.30

12.40

AV

Test Results Pass

SCAN TABLE: "Voltage (150K-30M) FIN"

Short Description: 150K-30M Voltage

Level [dBuV]
ED ] I [ |
| I [
70 bttt
| o o
60 + +—t +—t
| [ o
50 r —T—T—TT
; T o [
40 4.| :- 1 J'_|1_ 1 1 1 |“ 1 | | JI- 1 1 : JI_ | jl- J| JI. JI- : | _JI
a0 PTh b NN gty A7 AU SN NN T N PV LA N AT
y | L e - f v ! ‘-.\h
S B T I S T T O s LT T | |
0 F--¢ -t - _Tr*ﬂT*:WHf.ﬁﬂ”m_“:#"dﬂ —————— === = — o mm b == S Dl e — -y
IR T * I 11 B LT T Bt B & I I N \,J~,4-4_|_.4*'" - I I
] . S IR S S R e ey e SRR SR
I I I [ N A T I I | Fo | |
150k 300k 400k 600k 300k 1M 2M M 4M 5M 6M M 10M 20M  30M
Frequency [Hz]
x mMES RICOL102214_ fin
MEASUREMENT RESULT: "RICO01102214 fin"
11/2/2011 4:31PM
Fr=quency Level Transd Limit Margin Detsctor Line oE
MHz dBpv d8  dBuv 4B
0.150000 44 80 10.1 66 21.2 gp N GND
0.173130 S0.80 10.1 63 13.5% QP N GND
0.1889%%0 21.20 10.2 64 12.% oP N GND
0.346250 47 .30 10.2 S 11.& QP N GND
0.624453 31.80 10.2 56 24.1 QP N GND
3.224007 42,70 10.32 56 132.3 oP N GND
MEASUREMENT RESULT: "RICO01102214 finza"
11/2/2011 4:31PM
Frequency Level Transd Limit Margin Detector Line TE
MHz dBuv 4B dBuv 4B
0.151200 25.80 10.1 56 30.1 &Av N GND
0D.177313 36.60 10.1 55 18.0 &AWV N GND
0.2814%0 20.50 10.2 51 30.3 Av N GND
0.357502 35.10 10.2 45 13.7 &4wv N GND
3.32841¢ 33.60 10.3 46 12.4 ALV N GND
26.0045Z20 30.70 10.8 50 1%.2 4w N GND

FCC ID: BBP- MFSP100SF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Conducted Emissions I .
. . Limit Transd Margin
Test Condition | Frequency Datum Line (dBuV) (dB) (dB) Detector
(MHz) (dBuV)
Copy 0.354 47.30 L 59.00 10.20 11.60 QP
0.357 35.20 L 49.00 10.20 13.60 AV
Test Results Pass
SCAN TABLE: "Voltage (150K-30M) FIN™
Short Description: 150K-30M Voltage
Level [dBuV]
L e s St et et Tl el iy e (i (it iy Bt Ml Bl ek e et M
I I I [ I Y A I I I [T T R B I I I
Tob---+----- IRy == ——— R oo .
] I I I I I I I [ R R N I I
) N = S N O S O 0 G SR S B S G N A—
. [T O | S S S — } } } | I i i
i | l Lo I l I I S A A I | |
50f———:TTfquhnFq;;:r—ﬂ——r—r—rT —————————— 1=~~~ —— [t Sl N R T 1
1 HE —T—T—T T T T R T T R I I I
R v AN IR e P A e e R W s S S ey SRR Ry
.'rFH,’I A g1 "ﬁ*l -| T I [ i | | | | | | [ | 1 i
AF-FHFHL -.-.I——-I.JF |_|ff__|___|__|-_|-_|_4. __________ lm — = ——— O e I i A 1 H g, SN |
R RN T T N
2o0k-- ."__L_l__| I H __,_,_ll _1_ y.i__,'v'_‘lﬂlLﬂ_rr'J_lf |,| - _____ e ——— I———.“-':__r——-r——r—-i 'r—T—I———,“"‘*T—.-v.qL\t'._—:l————‘l
L N A I o e et M A N
0f---7----- o B e e R el 1T i e e e e el
I I I [ T R B I I I I T T B I I I
EI 1 1 1 L 1 1 1 L L L 1 L 1 1 L L 1 1 1 ]
150K 300k 400k 600k 800K 1M 2M am 4M  BM M M 10M 20M  30m
Frequency [Hz]
¥ x mMES RICOL102213_finm
MEASUREMENT RESULT: "RICOI102213 fin"
11/2/2011 4:24PM
Frequency Lewsel Transd Limit Margin Detector Line PE
MHz dBpV dB8  dBpv 4B
0.151200 45,30 10.1 e 16.6 QP .l GND
0.186000 52.00 10.1 a4 12.2 QP Ll GND
0.20%620 45.60 10.2 63 17.6 QP Ll GHD
0.297640 45,350 10.2 = 13.8 ¢P Ll GHD
0.3546653 47,30 10.2 5% 11. ¢P Ll GHD
0.483930 37.80 10.2 56 18.5 ¢P Ll GHD
MEASUREMENT RESULT: "RICOI102213 fina"
11/2/2011 4:24PM
Fregquency Level Transd Limit Margin Detector Line FE
MH=z dB dABpv dB
0.150000 30. 10.1 56 23.1 &V Ll GND
0.184524 37 10.1 54 16.5 &AWV .l GND
0.207950 24.8¢C 10.2 53 28.5 &av Ll GND
0.357510 35.20 10.2 43 13.& &AWV Ll GND
0.366150 34,30 10.2 449 14.3 AV Ll GND
0.415541 30.80 10.2 43 1.9 &AWV Ll GND

FCC ID: BBP- MFSP100SF1 Shenzhen Huatongwei International Inspection Co., Ltd




V1.0 Page 31 of 47 Report No.: TRE11100074
Maximum Conducted Emissions Limit Transd Marain
Test Condition | Frequency Datum Line (dBuv) (dB) ( dé’) Detector
(MHz) (dBuVv)
Scan to PC 0.346 45.60 N 59.00 10.20 13.50 QP
0.279 38.20 N 51.00 10.20 12.60 AV
Test Results Pass
SCAN TABLE: "Voltage (150K-30M) FIN™
Short Description: 150K-30M Voltage
Level [dBpv]
Wp---7-----F——"9~~ T TTT T o - T TTT I T T |
| 1 1 1 | 1 1 1 1 1 1 1 | 1 1 1 1 1
TOpFp---+----- dee—d_— bk -k -kt —_ == = — = —— - k-4 -t d—d e —__ = e 4
W
________ — - __|__| _| _|_ |__________|______|____| __I T T T T T T
] M S O T S S W S A I—
L A K | T T T T 1 1 T T T 1 | | | I | 1
H— -4 - —]- - .L__I...-_l___l___l__L_L_l_J. __________ { R — L . e L_abl 1
TN Y W T e
S e T g R TN ':' P ™ TS e o W e e
ol LUl '-J-JL-JIE—-:J'”?'?"P k LM Rl ek A PP o
AWA nﬁ'#:'*'uffn M | ng |‘H ?f ’“**,.t“‘%“w'ﬂ o BT
WY (NN 0 I L s O 1 A R Y R U Y . SO ISR
o U M“ LR |
150k 300k 400k 600K 800K 1M o 4M 5M BM BM 10M 20M  30M
Frequenu:y[Hz]
» ®MES RICOL102210 fin
MEASUREMENT RESULT: ”RICOIID.?EIO_fin "
11/2/2011 2:522M
Frequency Level Transd Limit Margin Detector Line oE
MHz ABp d8  dEp 4B
0.150000 36.00 10.1 66 30.0 QP N GND
0.221640 47.00 10.2 63 15.8 QF N GND
0.29%2%30 46.30 10.2 &0 14.1 QP N GND
0.346288 45.80 10.2 54 12.5 QP N GND
0.975694 22.70 10.2 S6 23.3 P N GND
25.35%0647 39.80 10.8 a0 20.2 QP N GND
MEASUREMENT RESULT: ”RICOIIDZEIU_finZ”
11/2/2011 32:529M
Frequency Level Transd Limit Margin Detector Line °E
MHz dBEp dB  dBEp 4B
21.30 10.1 S6 24.1 &av N GND
38.20 10.2 51 12.6 AV N GND
35.30 10.2 49 12.6 AV N GND
34.00 10.2 45 14.4 AV N GND
17.30 10.2 46 28.7 AV N GND
26.30 10.32 46 .1 &av N GND

FCC ID: BBP- MFSP100SF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Conducted Emissions Limit Transd Marain
Test Condition | Frequency Datum Line (dBuv) (dB) ( dé’) Detector
(MHz) (dBuVv)
Scan to PC 0.286 47.80 L 61.00 10.20 12.80 QP
0.351 39.60 L 49.00 10.20 9.30 AV
Test Results Pass
SCAN TABLE: "Voltage (150K-30M) FIN"
Short Description: 150K-30M Voltage
Level [dBpV]
an R T A T T e T T T T T e O T B
| I | I I I I | I |
o 7T T R S T T S I i
| I | I I I I | I |
&0 Fom—m———— === = = = ———| —--—t--q +—t—+
—t } + } 1 I I | I |
50 | I S N S | |
4 T T T T T ! 1 1 1 I 1 1 |
40 A L-L R | P - L L L i |
ANLE W ! l AR R R R ' |
W= --4 == ;]AT—A{—H1_L—LA—¢H- - __4___q_4___HL__J__L_4_4_;_;m__ "“___I_aﬂ =4
I,Jt 1 II II 1 | I“ 1 : 1 I+ | 1 ] ] ! | |
_‘_.‘__I W ) I |__ _ll_l_. ] I 1 1 _I I_ I_ _I__ _ _ ___ﬂl
20 | E|T hLLj1[L|h|J|.“ Il | H%aiH .,r@} flﬂ@ 'B*$“%-bﬂi~;Mhﬂh* ?ﬂ i
oL oY ?”ﬁ“ st il i"":‘* [
D150k 300k 4DOk 600k 800k 1M 4M  5M GM BM 10M 20 30M
Frequency[Hz]
# = MES RICOL102209_finm
MEASUREMENT RESULT: "RICOIIGEEGQ_fin "
11/2/2011 32:44p
Fraquency Level Transd Limit Margin Detector Line oE
MHz dBpv ds  dBpv dB
10.1 66 21.4 g@P Ll GND
10.2 63 13.3 QP 1 GWD
10.2 61 12.8 @P Ll GND
10.2 53 13.8 ¢ Ll GND
10.2 55 14.7 @F nl GND
10.3 56 26.6 QP 1 GWD

MEASUREMENT RESULT: "RICO1102208 finz2"

44PM

Level Transd Limit Margin Detector Line TE

BV 48 dBp is
0.15 29.10 10.1 56 26.8 AW Ll GND
0.28 3%9.40 10.2 51 11.2 AW Ll GND
0.35 35,80 1a.2 49 8.3 LW Ll GND
0.3¢ 35.20 1a.2 49 12.5 &V Ll GND
0.42 37.30 10.2 47 10.0 &AW Ll GND
1.0& 23.30 10.2 46 22.1 &AW Ll GND

FCC ID: BBP- MFSP100SF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Maximum Conducted Emissions I .
. . Limit Transd Margin
Test Condition | Frequency Datum Line (dBuV) (dB) (dB) Detector
(MHz) (dBuV)
FAX RX 0.343 47.20 N 59.00 10.20 11.90 QP
0.357 41.50 N 49.00 10.20 7.30 AV
Test Results Pass
SCAN TABLE: "Voltage (150K-30M) FIN™
Short Description: 150K-30M Voltage
Level [dBuY]
Bp---7-----7---9=--r -7 (il it ey Al (i (inentntnd ity Sl i e Bl H it R
I I I I [ R T I I
70 R A T A T R R R R S 7T i
I I I I I I N I I
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I S M ; H 111 | \
50 [T L (RN N S B 0 —
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] NI T e oot e I S S AL Y
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Aol L EIETE TN sl 3SR N
LN .k R U . R Vige ™ e b 4 - — g — ——— —— al s
I I L I LA U B i s ' o ot
\ |1l ||I||I||| A I 1 I__L_1_1_r1. I |
L et e el il {atate Wt Rl im----- e e St Mt el ot bk Bttt
[ | S |L| [ I I I [ T N T I I
D L L L L L L L L L L L L L L L L L L 1
150k 300k 400k 600k 800k 1M M M 4M BM GM BM 10M 20M  20M
Frequency [Hz]
x xMES RIC01102220_fin
MEASUREMENT RESULT: "RICQ0I1102220 fin"
11/2/2011 S5:26PM
Frequency Lewvel Transd Limit Margin Detector Line PE
MHz dBEpv dB  dBpv dB
0.153820 259.00 10.1 68 36.8 qQF N GND
0.2082%7 459,80 10.2 63 13.8 QP N GND
0.25%0&10 48.30 10.2 61 12.0 QP N GND
0.343547 47.20 10.2 59 11.% QP N GND
0.758100 35.30 10.2 56 20.7 qpP N GND
3.275790 38.30 10.3 56 1.5 ¢@P N GND
MEASUREMENT RESULT: 'E{ICOIIIIZEECL_fiHZV'
11/2/2011 5:ZE8PM
Frequency Lewvsl Transd Limit Margin Detsctor Line PE
MHz dBpv A8  dBpv i5
0.214¢£84 40.20 10.2 53 12.8 A&V N GND
0.286010 41.40 10.2 51 9.2 AV N GND
. 41.30 10.2 45 7.2 AWV N GND
3B.70 10.2 49 10.0 &V N GND
33.70 10.2 47 13.6 AV N GND
2B.70 10.2 4z 17.3 &AW N GND

FCC ID: BBP- MFSP100SF1 Shenzhen Huatongwei International Inspection Co., Ltd




V1.0 Page 34 of 47 Report No.: TRE11100074
Maximum Conducted Emissions Limit Transd Margin
Test Condition | Frequency Datum Line (dBuv) (dB) (dB) Detector
(MHz) (dBuVv)
FAX RX 0.343 48.50 L 59.00 10.20 10.60 QP
0.357 41.70 L 49.00 10.20 7.10 AV
Test Results Pass

SCAN TABLE: "Voltage (150K-30M) FIN"

Short Description: 150K-30M Voltage
Level [dBuYv]
a0 T T T
- L L
70 i o i
[ 1o I
&0 + —t i
| o I
50 r ——
T [ I
40 A T T
an k- 1 | Al TR Lot rJI, - bod_aod : -
I_.'\l II : [ |I Al i \ R ¢| "l ) th . ‘I X I' | [} | i : ! | I “)| '-\I
2o d 1AL AN RN O TS A TR Tt
\ l| [ | [ 1l | | || i I:| |||||| “:fr* |||| : : : '*""1»"%‘ q,._ll.”_li.__‘lrrﬂl‘w J U : :
0f->=i-t- WE"’"' AT T| I Hr—u ———————— 1T e e T
o 1o ol I I [ I oo [ I
D 1 1 | 1 1 | | 1 1 1 1 L 1 L L 1 1 L 1
150k 300k 400k G600k 800k 1M 2M M 4M BM EM &M 10M 200 30M
Frequency [Hz]
x xMES RICO1102219%_fin
MEASUREMENT RESULT: "RICO01102218 fin"
11/2/2011 5:20PM
Fregqusncy Level Transd Limit Margin Detector Line oE
MHz dBuv dB  dBuv dB
100 . 10.1 1] 2z2.1 g¢P Ll GND
50 C 10.2 63 13.2 gF Ll GND
0e .80 10.2 gl 1.7 QP Ll GND
40 48.350 10.2 359 10.&8 QP Ll GND
40 41.80 10.2 58 15.% grF Ll GND
S0 34.80 10.32 56 21.2 ¢P Ll GND
MEASUREMENT RESULT: "RICO1102219 fina"
11/2/2011 5:20PM
Frequency Lewvel Transd Limit Margin Detector Line o°E
MHz dBpv dB  dBpv B
0.150000 27.80 10.1 56 28.2 AWV Ll GND
0.214¢€80 41.40 10.2 53 11.6 AV Ll GND
0.28&010 4z2.40 10.2 51 8.2 AV Ll GND
0 150 1 10.2 49 7.1 AW Ll GND
0 10.2 45 8.% AV Ll GND
0 10.2 47 12.5 AWV Ll GND

FCC ID: BBP- MFSP100SF1
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Maximum Conducted Emissions Limit Transd Marain
Test Condition | Frequency Datum Line (dBuv) (dB) ( dé’) Detector
(MHz) (dBuVv)

EAX TX 0.186 52.40 N 64.00 10.10 11.80 QP

3.275 33.90 N 46.00 10.30 12.10 AV

Test Results Pass

SCAN TABLE: "Voltage (150K-30M) FIN"

Short Description: 150K-30M Voltage

Level [dBuv]
BO0p---v-""-y~mmaT Tt [ e A mTTTTT o T T
S O N S I T S S S A S S b ;
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7 B I I I [ R N IR I I
50 it = kot el Il ol ol Wl S ===~ —— T T T : 1
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0 Sobbopd oo e Ty
1 1 { i I I"‘r"- I 1 I 1 I [ I}
a0 Sy T g . S T M| My ps R . 00 A I R Y
O ST RO N A I e i TS
20 i+ = - HﬂcﬁﬁM&HﬂﬂH¥¢*—Jijﬂ —————— |————Hq—1——r—1F#—+—h—4?nn%h—;r ————— 1
| I ol I I [ IOV I o N T R I
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600k 800k 1M 2M M 4M 5M 6M &M 10M 20M 30M
Frequency [Hz]
x xMES RICCL102215 fim
MEASUREMENT RESULT: "RICO1102215 fin'
11/2/2011 4:402M
Frequsncy Level Transd Limit Margin Detector Line TE
Mz dABuv 4B dBpv 4B
0.150 10.1 GE 15.0 gP N
0.18€000 10.1 c4 11.8 QP N
0.314710 10.2 &0 1z.0 QP N
0.360267 J.2 59 11.% QP N
0.412€45 .2 58 17.1 QF N
3.302000 ) .3 56 13.2 QP N
MEASUREMENT RESULT: "RICO01102215 fin2"
11/2/2011 4:40PM
Frequency Level Transd Limit Margin Detector Line TE
MHz dBpv dE  dBpv dB
0.1512400 26.60 10.1 =1 2%.2 AV N GND
0.180170 37.00 10.1 55 17.5 AV N GND
0.308727 36.30 10.2 50 12.7 &V N GND
0.360370 35.350 10.2 49 13.2 AV N GND
1.126168 22.00 10.2 46 24.0 AV N GND
3.2757590 33.30 10.3 48 1z2.1 &w N GND

FCC ID: BBP- MFSP100SF1 Shenzhen Huatongwei International Inspection Co., Ltd
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Test Condition

Maximum Conducted Emissions

(MHz)

Frequency

Datum
(dBuVv)

Line

Limit
(dBuV)

Transd
(dB)

Margin
(dB)

Detector

FAX TX

0.354

48.00

-

59.00

10.20

10.90

QP

0.346

36.30

49.00

10.20

12.80

AV

Test Results

Pass

SCAN TABLE: "Voltage (150K-30M) FIN"

Short Description: 150K-30M Voltage
Level [dBUY]
ED 1 [ 1
I o
I L4
70 I o I
I 1o I
60 1 =t t
- } 1ol I
50 f l — :
T I I 1
40 1 | & 1 i 1 } i T JI- : I- | JI.__JI-_JI_JI. [} 1 J|
( A LA A |
L PYa s A T N A o en b N
ol |-| F, Iy A ' :' '“| gl g '4 ! ; 1 |~A M ety | AN I i P Al 1 I, p A
p 0] SR VUYL § S RV Tk V' o vl ittt N e L Del ok P N IY AP Jape
1y LI I I [ A I I [T et P R LI N I I
10 IR A RO R EN R B S N S | oyt ______r_____l
[ T 1 iy I B 1 | [ ITTTTUTITU T i
| I I I T Y B T I | | T T T B T I I
150k 300k 400k 600k 200k 1M 2M M 4M 5M &M &M 10M 200 30M
Frequency [Hz]
x xMES RICOL102213 fin
MEASUREMENT RESULT: "RICO1102218 fin'
11/2/2011 5:10PM
Frequency Level Transd Limit Margin Detector Line TE
MHz dBuv A8 dBpv 4B
0.152410 S4.00 10.1 g 11.5% gp Ll GND
0.181&11 51.60 10.1 64 12.8 QP Ll GND
0.257c42 47 .60 10.2 &0 12.7 QP Ll GND
0.354670 48.00 10.2 53 10.5% g@p Ll GND
0.363250 47 .40 10.2 S 11.2 ¢P Ll GND
3.158420 40.00 10.3 56 1.0 QP Ll GND
MEASUREMENT RESULT: "RICO1102218 fin2"
11/2/2011 5:12PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv d8  dBpv 4B
0.180170 3Z2.50 10.1 53 21.e &AW Ll GHD
0.230651 33.10 10.2 32 9.3 AV Ll GND
0.230604 3z2.40 10.2 51 18.1 &V Ll GND
0.3462%90 36.30 10.2 43 12.8 &AWV Ll GND
0.3%0260 33.50 10.2 48 14.5 &V Ll GND
3.30158%¢ 32.20 10.3 46 132.8 &V Ll GND

FCC ID: BBP- MFSP100SF1
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5. External and Internal Photos of the EUT
5.1. External photos of the EUT
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5.2. Internal photos of the EUT
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